R8C2

mManaree

Exploded views / Part lists

Rev. date (07.2020)

On the following pages you will find the parts used to assemble this product.
Please note that some spare parts cannot be purchased individually but are

part of a complete kit. Please also note that for some spare parts extra deliv-
ery time may occur.
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Manatee

R8C2

Position | No. Description Quantity | Unit of Measure Ean code

3 73542 Cover for ass.fit.left 2 Pieces 5707292388353
4 73545 Assembley fitting front,left 2 Pieces 5707292388384
5 73544 Assembley fitting front,right 2 Pieces 5707292388377
6 73538 Tube for Manatee frame sz. 0 4 Pieces 5707292414021
7 73543 Cover for ass.fit.right 2 Pieces 5707292388360
8 73531 Tube for frame size 1 and 2 2 Pieces 5707292387813
9 73532 Backbrace Manatee size 1 and 2 1 Pieces 5707292387820
10 73526 Backbrace long,size 1 1 Pieces 5707292387769
11 73547 Turnable element f. Back 2 Pieces 5707292388407
12 73548 Toothed rim, fo 19003, manatee 8 Pieces 5707292388414
13 0310152 | Stainless spring. 1,2*¥12*30m 8 Pieces 5707292388872
14 73550 Plug for tube, back 2 Pieces 5707292388438
15 73546 Turnable element f. Back 6 Pieces 5707292388391
16 73528 Brace frame size 1, Manatee 1 Pieces 5707292387783
17 73527 Long brace size 1+2,manatee 1 Pieces 5707292387776
28 0609837 | Stainless insex ch M6*37 8 Pieces 5707292572080
29 1631060 | Stainless lock nut 6mm 8 Pieces 5707292141446
30 0506513 Stainless blind rivet @4, 8*12 18 Pieces 5707292137326
32 2500530 | Tpe ©22*30*200, Manatee 4 Pieces 5707292381781
33 1940040 | Eco-syn z M4*25 stainless 2 Pieces 5707292385727
34 5550112 | Releasestrap for Manatee 3 Pieces 5707292120328
35 2500434 | Sponge 022*50*340mm 1 Pieces 5707292388551
36 2500430 | Sponge 022*35%*300mm 2 Pieces 5707292388544
38 73533 Front brace with solid core 1 Pieces 5707292389510
39 73549 Mounting for safety straps 2 Pieces 5707292388421
40 0216150 S-hook,30mm, stainless 6 Pieces 5707292390943
41 0659550 | Button head M6*20, stainless 8 Pieces 5707292139467
42 1100490 | Spring washer M6 stainless 8 Pieces 5707292411297
43 73539 Tube for Manatee frame sz. 0 4 Pieces 5707292414014
50 882205 Manatee cover size 0, blue 1 Pieces 5707292413789
51 883035 Manatee hip belt, blue 1 Pieces 5707292387974
52 883015 Pads f/headrest/sidesu.,blue 1 Pieces 5707292387899
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Position | No. Description Quantity | Unit of Measure Ean code

1 73541 Assembley fitting,rear,right 1 Pieces 5707292388346
2 73540 Assembley fitting,rear,left 1 Pieces 5707292388339
3 73542 Cover for ass.fit.left 2 Pieces 5707292388353
4 73545 Assembley fitting front,left 1 Pieces 5707292388384
5 73544 Assembley fitting front,right 1 Pieces 5707292388377
6 73529 Tube for frame size 1 4 Pieces 5707292387790
6 73530 Tube for frame size 2 4 Pieces 5707292387806
7 73543 Cover for ass.fit.right 2 Pieces 5707292388360
8 73531 Tube for frame size 1 and 2 1 Pieces 5707292387813
8 73534 Tube f. Frame size 3 1 Pieces 5707292505156
9 73532 Backbrace Manatee size 1 and 2 1 Pieces 5707292387820
9 73535 Brace curved, size 3 1 Pieces 5707292505163
10 73526 Backbrace long,size 1 1 Pieces 5707292387769
10 73525 Backbrace long,size 2 1 Pieces 5707292386403
10 73524 Backbrace long,size 3 1 Picces 5707292505170
11 73547 Turnable element f. Back 2 Pieces 5707292388407
12 73548 Toothed rim, fo 19003, manatee 8 Picces 5707292388414
13 0310152 Stainless spring. 1,2*12*30m 8 Pieces 5707292388872
14 73550 Plug for tube, back 2 Pieces 5707292388438
15 73546 Turnable element f. Back 6 Pieces 5707292388391
16 73528 Brace frame size 1, Manatee 1 Pieces 5707292387783
17 73527 Long brace size 1+2,manatee 1 Pieces 5707292387776
17 73523 Brace size 3 1 Pieces 5707292505187
28 0609837 Stainless insex ch M6*37 8 Pieces 5707292572080
29 1631060 Stainless lock nut 6mm 8 Pieces 5707292141446
30 0506513 Stainless blind rivet @4, 8*12 22 Pieces 5707292137326
31 0659550 Button head M6*20, stainless 4 Pieces 5707292139467
32 2500530 Tpe ©22*30*200, Manatee 4 Pieces 5707292381781
33 1940040 Eco-syn z M4*25 stainless 2 Pieces 5707292385727
34 5550112 Releasestrap for Manatee 3 Pieces 5707292120328
35 2500434 Sponge 022*50*340mm 1 Pieces 5707292388551
35 2500435 Sponge 022*50*410mm 1 Pieces 5707292516626
36 2500430 Sponge 022*35*300mm 2 Pieces 5707292388544
37 73551 M6-thread bush 4 Pieces 5707292389886
38 73533 Front brace with solid core 1 Pieces 5707292389510
38 73537 Front brace size 3, solid core 2 Pieces 5707292505149
39 73549 Mounting for safety straps 2 Pieces 5707292388421
40 0216150 S-hook,30mm, stainless 6 Pieces 5707292390943
50 882214 Manatte cover size 1, red 1 Pieces 5707292388087
50 882215 Manatee cover size 1, blue 1 Pieces 5707292388094
50 882224 Manatee cover size 2, red 1 Pieces 5707292386984
50 882225 Manatee cover size 2, blue 1 Picces 5707292386991
50 882234 Manatte cover size 3, red 1 Pieces 5707292505200
50 882235 Manatte cover size 3, blue 1 Picces 5707292505224
51 883034 Manatee hip belt, red 1 Pieces 5707292387967
51 883035 Manatee hip belt, blue 1 Pieces 5707292387974
51 883084 Manatee hip belt, red, size 3 1 Pieces 5707292514547
51 883085 Manatee hip belt, blue, size 3 1 Pieces 5707292514554
52 883014 Pads f/headrest/sidesu.,red 1 Pieces 5707292387882
52 883015 Pads f/headrest/sidesu.,blue 1 Pieces 5707292387899
52 883064 Pads f/headrest/sidesu.,red 1 Picces 5707292514509
52 883065 Pads f/headrest/sidesu.,blue 1 Pieces 5707292514516
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Position | No. Description Quantity | Unit of Measure Ean code

1 73801 Underframe, bath frame 1 Pieces 5707292441263
5 73802 Upperframe, outer part 1 Pieces 5707292441270
10 73803 Upperframe, inner part 1 Pieces 5707292441287
12 73816 Lock shaft, frame 2 Pieces 5707292441386
13 73817 Lock shaft, frame 2 Pieces 5707292441393
14 3006830 | 75mm white steinco wheel 4 Pieces 5707292368560
15 1631080 | Stainless lock nut 8mm 6 Pieces 5707292141453
16 0625050 Insex screw counters. 8*%40, 4 Pieces 5707292470690
17 3502000 | Ball grap @20 M6, special 2 Pieces 5707292146823
18 0310100 | Pressurespring 0,9%8*23*10,5v 2 Pieces 5707292135513
19 3470393 | R82 handle M8*14mm nut w.cover 2 Pieces 5707292427458
20 2503520 | Plastic plug d25*1,0-2,0 black 4 Pieces 5707292439369
21 2501406 Nut protection, black, /M8 4 Pieces 5707292375919
22 73819 Safety pin 4 Pieces 5707292441447
23 0493120 | Label R82 logo 2 Pieces 5707292466297
24 0493110 | Manatee logo 2 Pieces 5707292466280
25 0493437 | Label "exclamation mark" 2 Pieces 5707292136909
26 882110 Storage bracket Manatee frame 2 Pieces 5707292441416
27 882104 Basket for Manatee frame, red 1 Pieces 5707292468338
27 882105 Basket for Manatee frame, blue 1 Pieces 5707292468345
28 1105080 | Stainless washer § mm 4 Pieces 5707292140364
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Bath Frame

Bath Frame Assembly

Tol: DS/ISO 2768-m
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Position | No. Description Quantity | Unit of Measure Ean code
1 35021201 | R82 HANDLE M8 X 25 MM SCREW 4 PCS 5707292413932
2 1103200 FAZET WASHER 8 MM 4 PCS 5707292140296
3 75997 BRACKET, MANATEE BATH FRAME 4 PCS 570729502384
4 73819 SAFETY PIN 4 PCS 570729441447
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